SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG940906-01B

LTE Band 4 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS }INE_ABS PABS -10 ddpR—FPURIONS | INE_ABS PABS
“SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB
St - A
A L el O i el
2 R v Pt s
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -46.97 dBm -33.97 d& 30,000 MHz 1,000 GHz | 1.000 MHz 989.57771 MHz -47.01 dem -34.01 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66484 GHz -48.07 dém -35.07 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62251 GHz -48.06 dBm -35.06 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.99486 GHz -46.37 dBm -33.37.dB 1.765 GHz | 3.000 GHz 1.000 MHz 2.99198 GHz -46.38 dBm -33.38 dB
3.000 GHz .000 GHz 1.000 MHz 7.55137 GHz -41.79 dBm -28.79 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.55637 GHz -41.77 dBm -28.77 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42232 GHz -40.03 dBm -27.03 d 9.000 GHz 13.000 GHz | 1.000 MHz 12.42332 GHz -39.95 dBm -26.95 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84189 GHz -37.61 dBm -24.61 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83647 GHz -37.65 dBm -24.65 dB
g
l )i ] QITITD 8 ( J{ J QNN o8

Date: 1.JUL.2019 20:56:09

Date: 1.JUL.2019 20:56:55

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

t

p

Ref Level 0.00 dem Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\nrk PARS I Limit thnrk PARS
SPURIONS L INE ARS PARS 4 BPURIONS JINE _ABRS PASS
-10 defif—f -10 defR—¢
“SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dB -20 dB
P——" oy
o v, g Sy g PR Sy
st AN AR A N
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 988.12344 MHz -47.06 dBm -34.06 dB 30,000 MHz 1.000 GHz | 1.000 MHz 992.97101 MHz -47.10 dBm -34,10 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69248 GHz -48.01 dBm -35.01 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.60642 GHz -48.26 dBm -35.26 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.94588 GHz -46,47 dBm -33.47 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.95082 GHz -46.50 dBm -33,50 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55187 GHz -41.71 dém -28.71 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54537 GHz -41.91 dém -28.91 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42282 GHz -39.86 dBm ~26.86 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43032 GHz -40.12 dBm -27.12 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84897 GHz -37.41 dBm -24.41 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.82981 GHz -37.70 dBm -24.70 dB
X T &=
L )| J ¢ L ] J CHRNERERD wa

Date: 1.JUL.2019 21:00:56

Date: 1.JUL.2019 21:01:42

TEL : 886-3-327-3456 : A4-48 of 58

FAX : 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG940906-01B

LTE Band 4 / 15MHz

Lowest Channel / QPSK Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d&

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS }INE_ABS PABS -10 ddfR—RURIOUS | INE_ABS PABS
“SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB
PO PR
N A, g
| ey RA s N 1 IO PV oY IVEes S ey
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -46.97 dBm -33.97 d& 30,000 MHz 1,000 GHz | 1.000 MHz 976.00450 MHz -46.83 dBm -33.83 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -40.98 dém -27.98 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -39.54 dBm -26.54 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.98539 GHz -46.60 dBm -33.60 dB 1.765 GHz | 3.000 GHz 1.000 MHz 2.99444 GHz -46.52 dBm -33.52 dB
3.000 GHz .000 GHz 1.000 MHz 7.54487 GHz -41.72 dBm -28.72 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.54987 GHz -41.65 dBm -28.65 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43882 GHz -40.06 dBm -27.06 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43282 GHz -39.84 dBm -26.84 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83772 GHz -37.66 dBm -24.66 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83856 GHz -37.64 dBm -24.64 dB
g
l )i ] QITITD 8 ( J{ J QNN o8

Date: 1.JUL.2019 21:05:44

Date: 1.JUL.2019 21:06:31

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

t

p

Ref Level 0.00 dem Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\nrk PARS I Limit thnrk PARS
SPURIONS JINE ABS PARS 4 BPURIONS JINE _ABRS PASS
-10 defif—f -10 defR—¢
“SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dB -20 dB
s, s,
P Ry [P S P S v S e
B A AR ARt A AN N
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 994.91004 MHz -47.06 dBm -34.06 dB 30,000 MHz 1.000 GHz | 1.000 MHz 996.36432 MHz -46.94 dBm -33,94 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64350 GHz -48.06 dBm -35.06 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.62706 GHz -47.93 dBm -34.93 d&
1,765 GHz 3.000 GHz | 1.000 MHz 2.96481 GHz -46,49 dBm -33,49 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99568 GHz -46.47 dBm -33.47 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55037 GHz -41.84 dBm -28.84 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.58387 GHz -41.77 dém -28.77 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43082 GHz -40.08 dBm -27.08 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43082 GHz -39.96 dBm -26.96 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83272 GHz -37.59 dBm -24.59 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83939 GHz -37.75 dBm -24.75 dB
X T &=
L )| J ¢ L ] J CHRNERERD wa

Date: 1.JUL.2019 21:08:05

Date: 1.JUL.2019 21:08:51

TEL : 886-3-327-3456 : A4-49 of 58

FAX : 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG940906-01B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d&

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS }INE_ABS PABS -10 ddpR—FPURIONS | INE_ABS PABS
“SPURIOUS_LINE_ABS “SPURIOUS_LINE_ABS
-20 dB
Jatmuts, b,
o v PR ey -y T
e e nati A JEPE A i
-90 de
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions (Spurlous Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.84908 MHz -47.23 dBm -34.23 dB 30,000 MHz 1,000 GHz 1.000 MHz 996.36432 MHz -47.04 dem -34.04 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65400 GHz -48.13 dBm -35.13 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67814 GHz -48.24 dBm -35.24 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.97593 GHz -46.41 dBm -33.41.d8 1.765 GHz 3.000 GHz 1.000 MHz 1.76767 GHz -46.34 dBm -33.34 dB
3.000 GHz .000 GHz 1.000 MHz 7.55437 GHz -41.76 dBm -28.76 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.56737 GHz -41.83 dBm -28.83 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43782 GHz -40.10 dBm -27.10 dB@ 9.000 GHz 13.000 GHz | 1.000 MHz 12.44732 GHz -39.92 dBm -26.92 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83147 GHz -37.69 dBm -24.69 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83564 GHz -37.53 dBm -24.53 dB
W Nig W
L )i J GINNRNNND wm L J{ ) [L[]]] o

Date: 1.JUL.2019 21:12:52

Date: 1.JUL.2019 21:13:38

LTE Band

4/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dém
SGL Count 100/100

Offset 11.70 d8

Mode Auto Sweep

pectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 11.70 dg

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r\rk PARS Limit fheck PARS
JPLRIOUS }INE_ARS PARS -10 deRR—HBLRIOUS }INE_ARS PABS
J5_LINE_ABS_ SPURIOUS.. LINE_ABS._
20 dB
30dB
b, A
P o e UIPY oo e N S
T e AP AR ARt st AP NP
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions bpuriuus Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit

30.000 MHz 1,000 GHz 1.000 MHz 962.91604 MHz -46,94 dém -33.94 dB 30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz -47.05 dBm -34,05 dB

1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -41.99 dBm -28.99 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -41.46 dBm -28.46 dB

1.765 GHz 3.000 GHz | 1.000 MHz 2.88127 GHz -46.56 dBm -33.56 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.99774 GHz -46,39 dBm -33.39 dB

3.000 GHz 9.000 GHz 1.000 MHz 7.53587 GHz -41.81 dBm -28.81 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.96584 GHz -41.85 dBm -28.85 dB

9.000 GHz 13.000 GHz 1.000 MHz 12.43182 GHz -39.99 dBm -26.99 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.43782 GHz -40.08 dBm -27.08 dB

13.000 GHz 18,000 GHz 1.000 MHz 17.86439 GHz -37.80 dBm -24.80 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.85439 GHz -37.76 dBm -24.76 dB

- W
{ ) J L J J CHNRNNEND oo

Date: 1.JUL.2019 21:17:40

Date: 1.JUL.2019 21:18:26

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. A4-50 of 58




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG940906-01B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr

Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—FELRIOUS LINE ABS PABS -10 d8HR—HPLURIOUS | INE_ABS PASS
_SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS

20 dB
s, il ot
A AATARA L b [ T e e
g AP AN e iacetdal

Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit

30.000 MHz 1.000 GHz 1.000 MHz 977.94353 MHz -47.04 dBm -34.04 d 30,000 MHz 1,000 GHz | 1.000 MHz 986.18441 MHz -47.15 dém -34.15 dB

1.000 GHz 1.700 GHz 1.000 MHz 1.66519 GHz -48.15 dBm -35.15 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64385 GHz -48.11 dBm -35.11 dB

1,765 GHz 3,000 GHz | 1.000 MHz 2.98292 GHz -46.39 dBm -33.39.dB 1.765 GHz | 3.000 GHz 1.000 MHz 2.98210 GHz -46.44 dBm -33.44 dB

3.000 GHz .000 GHz 1.000 MHz 7.55537 GHz -41.54 dBm -28.54 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.55337 GHz -41.76 dBm -28.76 dB

9.000 GHz 13.000 GHz 1.000 MHz 12.42182 GHz -40.02 dBm -27.02 d@ 9.000 GHz 13.000 GHz | 1.000 MHz 12.43382 GHz -39.98 dBm -26.98 dB

13.000 GHz 18.000 GHz 1.000 MHz 17.84605 GHz -37.67 dBm -24.67 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.82897 GHz -37.69 dBm -24.69 dB

L )i J QNN o8 L )i J QNI o8

Date: 1.JUL.2019 21:20:00

Date: 1.JUL.2019 21:20:46

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

t

p

Ref Level 0.00 dem Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\nrk PARS I Limit thnrk PARS
SPURIONS JINE ABS PARS 4 BPURIONS JINE _ABRS PASS
-10 defif—f -10 defR—¢
“SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dB -20 dB
o, ot
- [P S Ry RGPV W
T O i AT
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 975.03498 MHz -47.23 dBm -34.23 dB 30,000 MHz 1.000 GHz | 1.000 MHz 996.36432 MHz -46.76 dBm -33,76 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65295 GHz -48.29 dBm -35.29 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66134 GHz -47.93 d8m -34.93 d8
1,765 GHz 3.000 GHz | 1.000 MHz 2.86111 GHz -46,22 dBm -33,22 d8 1.765 GHz | 3,000 GHz 1.000 MHz 2.87099 GHz -46.49 dBm -33.49 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.57887 GHz -41.89 dém -28.89 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55537 GHz -41.71 dém -28.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43832 GHz -39.85 dBm ~26.85 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.42882 GHz -40.12 dBm -27.12 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84022 GHz -37.76 dBm -24.76 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83981 GHz -37.75 dBm -24.75 dB
X T &=
L )| J ¢ L ] J CHRNERERD wa

Date: 1.JUL.2019 21:24:47

Date: 1.JUL.2019 21:25:33

TEL : 886-3-327-3456 : A4-51 of 58

FAX : 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG940906-01B

LTE Band 4/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
3 SPURIONS | INE ABS PABS -10 ddpR—FPURIONS | INE_ABS PABS
ABS SPURIOUS_LINE_ABS
20 dB
Sy it
e e el e e | 0l
RO SRRV S iy AT
90 de -90 de
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions (Spurlous Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -46.77 dBm -33.77.dB 30,000 MHz 1,000 GHz 1.000 MHz 971.15692 MHz -47.30 dém -34.30 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65820 GHz -48.12 dBm -35.12 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63826 GHz -48.27 dBm -35.27 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.99650 GHz -46.38 dBm -33.38 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.97716 GHz -46.50 dBm -33.50 dB
3.000 GHz .000 GHz 1.000 MHz 7.56387 GHz -41.70 dBm -28.70 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.55337 GHz -41.81 dBm -28.81 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43132 GHz -40.06 dBm -27.06 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.42532 GHz -40.08 dBm -27.08 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83897 GHz -37.73 dBm -24.73 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83522 GHz -37.52 dBm -24.52 dB
W Nig W
L )i J QIR o L J{ ) GINNERRND oo

Date: 1.JUL.2019 19:56:10

Date: 1.JUL.2019 19:57:20

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d8 Mode Auto Sweep

OUS_LINE_ABS_

@1 AvgPwr
Limit rﬁlu'rk PAES
-10 da‘,”—- "PIIRI()H 3 LINE_ABS PASS

Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 978.42829 MHz -47.05 dBm -34,05 d
1.000 GHz 1.700 GHz 1.000 MHz 1.66659 GHz -47.94 dém -34.94 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.95741 GHz -46.42 dBm -33.42 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.53437 GHz -41.84 dBm -28.84 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44032 GHz -39.93 dBm -26.93 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.85689 GHz -37.68 dBm -24.68 d8

( )it

Date: 1.JUL.2019 20:00:40

o e

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-52 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG940906-01B

LTE Band 4 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
z GPLURIOUS NE_ABS PASS -10 dBRR—HEURIOUS. [E_ABS PABS

SPURIOUS_LINE_ABS

20 dB

90 dB:

-90 dB

Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions (Spurlous Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.84908 MHz -47.06 dBm -34.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -47.12 dem -34.12 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64385 GHz -48.08 dBm -35.08 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63791 GHz -48.15 dBm -35.15 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.99239 GHz -46.60 dBm -33.60 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.93848 GHz -46.63 dBm -33.63 dB
3.000 GHz .000 GHz 1.000 MHz 7.54937 GHz -41.79 dém -28.79 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.54237 GHz -41.82 dBm -28.82 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43532 GHz -40.16 dBm -27.16 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.44782 GHz -40.12 dBm -27.12 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83397 GHz -37.61 dBm -24.61 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.84605 GHz -37.75 dBm -24,75 d&
W Nig W
L )i J QIR o L J{ J GINNERRND oo
Date: 1.JUL.2019 21:27:57 Date: 1.JUL.2019 21:29:07
Highest Channel / 64QAM
Spectrum
Ref Level 0.00 dem Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rﬁlu'rk PAES
SPURIOUS LINE ABRS PASS
-10 defif—f
S OUS_LINE_ABS_
A P g as WA WW
G— e L icadtdn
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 960.97701 MHz -47.07 dBm -34.07 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.64245 GHz -48.16 dBm -35.16 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.99815 GHz -46.48 dBm -33.48 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55187 GHz -41.77 dBm -28.77 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42132 GHz -40.00 dBm -27.00 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83647 GHz -37.73 dBm -24.73 d
]
{ ) J O]
Date: 1.JUL.2019 21:31:31
TEL : 886-3-327-3456 Page Number . A4-53 of 58

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG940906-01B

LTE Band 4 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr

Limit fheck PABS Limit fheck PARS
2 SPURIONS | INE_ABS PABS -10 d8RR—HRURIOUS J INE ABS PABS

ABS _SPURIOUS_LINE_ABS
20 dB
P PN 2
R e gl R e T
sl At AN e A A AN

90 dB:

-90 dB

Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions (Spurlous Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low RangeUp | RBW | Frequency |  PoweraAbs | ALimit

30.000 MHz 1.000 GHz 1.000 MHz 959.52274 MHz -47.16 dBm -34.16 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -47.11 dém -34.11d8

1.000 GHz 1.700 GHz 1.000 MHz 1.69528 GHz -47.95 dém -34.95 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66484 GHz -48.28 dBm -35.28 dB

1,765 GHz 3,000 GHz | 1.000 MHz 2.96893 GHz -46.53 dBm -33.53 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.97263 GHz -46.40 dBm -33.40 dB

3.000 GHz .000 GHz 1.000 MHz 7.55637 GHz -41.80 dBm -28.80 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.55937 GHz -41.85 dBm -28.85 dB

9.000 GHz 13.000 GHz 1.000 MHz 12.42932 GHz -40.02 dBm -27.02 dé 9.000 GHz 13.000 GHz | 1.000 MHz 12.41782 GHz -40.07 dBm -27.07 dB

13.000 GHz 18.000 GHz 1.000 MHz 17.83314 GHz -37.75 dBm -24.75 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83231 GHz -37.74 dBm -24,74 d&

[ )i ) O] [ )i ) O]

Date: 1.JUL.2019 21:33:55

Date: 1.JUL.2019 21:35:05

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d8 Mode Auto Sweep

@1 AvgPwr
Limit rﬁlu'rk PAES
SPURIOUS INE_ABS PASS
-10 defif—f
5 OUS_LINE_ABS_
Jadana,
P AR AR AT o B W

Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.91004 MHz -47.04 dBm -34.04 d
1.000 GHz 1.700 GHz 1.000 MHz 1.65645 GHz -48.00 dBm -35.00 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.98374 GHz -46.52 dBm -33.52 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54237 GHz -41.86 dBm -28.86 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42782 GHz -39.98 dBm -26.98 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84814 GHz -37.57 dBm -24.57 de

( )it

Date: 1.JUL.2019 21:37:28

o e

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . A4-54 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG940906-01B

LTE Band 4 / 10MHz
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Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0065
30 Normal Voltage 0.0068
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0070
0 Normal Voltage 0.0007

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0061
20 Normal Voltage 0.0000
20 Battery End Point 0.0001

Note:

1. Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.65 V. ; Maximum Voltage =4.25V

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 351 5.10 3.91 5.97
Middle CH 3.68 4.96 417 5.86 PASS
Highest CH 3.57 5.07 3.88 5.88
Mode LTE Band 5/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.13 6.49 - -
Middle CH 5.04 6.41 - - PASS
Highest CH 4.96 6.52 - -
TEL : 886-3-327-3456 Page Number . A5-1 of 41
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LTE Band 5/ 10MHz / QPSK
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LTE Band 5/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 2JUL 2019 0239.44

rum 2 -
Ref Level 30.00 dém _ Offset 10,60 d& Ref Level 30.00 dém _ Offset 10,60 dé
o att 20d8 AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
0152 view @153 view
0.1 =3
0.0 — —
= N\ S
1€ 1€ -
\
1E- 1E: \ <
\ \ \
EF 829.0 MHz _ i Mean Pwr + 20.00 dB oF 829.0 MHZ i Mean Pyr + 20.00 dB
y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.% | 0.019% | Mean | Peak | crest | 10% | 1% | _B8.9% | 0.01% |
Trace 1 [ 20.37 dbm  24.37 dbm 4.00 dB 2.93 dB 3.86 4B 3.91d8 3.94 6B Trace 1 [ 20.43 dBm  27.45 dbm 7.03 d& 2.96 dB 4.99 dB .97 dB 5.67 4B
o
L )6 J W we L JL J [ ERRR )

Date: 2JUL 2019 02.46:32

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém
fo_Att

Offset 10,80 db
30d8_AQT 2ms @ RBW 10 MHz

Spectrum

Ref Level 30.00 dbm
fe_Att 30 dB

Offset 10,60 db
AQr 2ms @ RBW 10 MHz

(@152 view

(@152 View

Date: 2JUL 2019 024007

00

E,F 836.5 MHz Mean Pyer + 20.00 dB (CF 836.5 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | 01% | 0.01% | Mean | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 19.67 dbm  24.08 dbm 4.20 dB 2.96 dB 4.14 dB 4.17 4B 4.26 0B Trace 1 [ 20.55 dbm  27.34 dbm 6.79 dB 2.99 d8 4.96 dB 5.86 dB 6.46 0B
L )1 J A ve L J1 J QR we

Date: 2JUL 2019 02.40:17

Highest Channel / 1RB

Highest Channel / Full RB

rum

Ref Level 30.00 dbm
fo Att

Offset 10,80 db
30d8_AQT 2ms @ RBW 10 MHz

Spectrum

Ref Level 30.00 dbm
be_Att 30 dB

Offset 10,60 db
AQT 2ms @ RBW 10 MHz

@152 view

(@152 view

00

EF 844.0 MHz

Mean Pwr + 20.00 dB

Date: 2JUL 2019 0240:29

Mean Pwr + 20.00 dB

[CF 844.0 MHz
C

y ive Di ion Function Samples: 130000 y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©01% | 0.01% |
Trace 1 [ 20.47 dbm  24.35 dbm 3.88 0B 3.04 d8 3.80 dB 3.88 d8 3.91 08 Trace 1 [ 20.49 dbm  27.71 dbm 7.22 dB 3.01 d8 4.90 dB 5.86 dB 5.61 0B
L JU J EERRREE ) L JU J Qi we

Date: 2JUL 2019 02.40.40

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A5-3 0of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG940906-01B

LTE Band 5/ 10MHz / 64QAM
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26dB Bandwidth

FAX : 886-3-328-4978

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.24 1.24 2.99 3.03 4.83 4.89 9.87 9.69 - - - -
Middle CH 1.24 1.24 3.03 3.03 4.90 4.90 9.77 9.83 - - - -
Highest CH 1.22 1.23 3.00 3.03 4.88 4.89 9.75 9.79 - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.22 - 3.00 - 4.94 - 9.75 - - - - -
Middle CH 1.23 - 3.02 - 4.84 - 9.79 - - - - -
Highest CH 1.21 - 3.01 - 4.90 - 9.79 - - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG940906-01B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Date: 2JUL 2019 020559

Date: 2.JUL 2019 0205.47

pectrum ‘"é‘ 2
Ref Level 30.00 dém  Offset 10,60 db w RBW 30 khz Ref Level 30.00 Gbm  Offset 10.60 dB w RBW 30 khz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT fo At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
mi[1] dBm| Mi[1] 15.84 dBm)|
824.47620 MHz| 4 624.36150 MHz|
& S A ndB =y 26.00 dBj & \ ndB 26.00 dB|
104 v B b} 1.236400000 MHz 104 A e AN T e 1.239200000 MHz|
Qfactor | 666.9) Qfactor  \ 665.3)
I\
od od
& \ \
-10 - - -10 3
/ \ \
20d ; L 20d |
| |
socd 2 A L
- Ao e P v e
50 -50
60 d -60
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML 1 824.4762 MHz 16.55 dBm nde down 1.2364 MH2 ML i 24.3615 MHz 15.84 dBm nd8 down 1,2392 MHz
T1 1 824.0818 MHz -9.14 dBm nds 26.00 d8 T1 1 824.0846 MHz -10.22 dam nd8 26.00 d8
T2 1 825.3182 MHz -9.29 dém Q factor 666.9 T2 1 825.3238 MHz -10.17 d8ém Q factor 5.3
( )i ] TIIIID o8 ( ) ) TIin

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 2JUL 2019 021453

Date: 2JUL 2019 021505

pectrum [%’ 2
Ref Level 30.00 dém  Offset 10,60 db w RBW 30 khz Ref Level 30.00 Gbm  Offset 10.60 dB w RBW 30 khz
o At 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max @19k Max
MLl 16.15 dBm| Mi[1] 14.50 dBm)|
i 836.62030 MHz, 836.52520 MHZ]
o a ~ X, ndB 26.00 dB)| &0 ndB 26.00 d)|
i PN AN VB «‘f\-\ 1.242000000 MHZ] i AL BAN ey 1.239200000 MHz|
i Qfactor 673.6) / Qfactor " 675.1
0d o0d |
o o \
-10 -~ -10 ,1 +
I \ / \
-20 df . Y -20 di £ t
Loy
& S A . oo
B0 v T Sl Sy
-40 di
50 -50
60 d -60
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1 836.6203 MHz 16.15 d8m ndB down 1.242 MH2 1 836.5252 MHz 14,50 deém ndé down 1,2392 MH2
T1 1 835.879 MHz -9.92 dam nds 26.00 d8 T1 1 835.8846 MHz -11.40 dBm nda 26.00 d8
T2 1 837.121 MHz -10.03 dém Q factor 673.6 T2 1 837.1238 MHz -11.63 dém Q factor 675.1
)i TIIIID o8 )i
L J L L J

Highest Channel / 1.4MHz / QPSK

Highest Channel /

1.4MHz / 16QAM

Date: 2JUL 2019 0217:14

Date: 2JUL 2019 0217.26

) G
v v
Ref Level 30.00 cBm  Offset 10,60 dB w RBW 30 kHz Ref Level 20.00 Bm  Offset 10,00 dE w RBW 30 khz
jo Att 30ds  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT fo Att 30d8  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
MiL1] 16.74 dbm| [ETEY] 15.09 dBm
M1 848.59370 MHz| 847.85240 MHz|
& ) AR 26.00 dB| #o nds 26.00 dB|
i VA AN WA’ sadt i /A eV 1.222400000 MHz| o JrrnS v AN 1.230800000 MHZ|
Qfactor \ 694.2) Qfactor 688.9)
od o 0
\
-10 di -10d
-20d - -20 di
N~ N/ nid A
P AY e s ~ N AN\
-40 di -40 d
-50 di 50 di
60 -60
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 848.5937 MHz 16.74 dem ndB _down 1.2224 MHz ML 1 847.8524 MHz 15.09 dBm ndé down 1.2308 MHz
T1 1 847.6874 MHz -9.68 dBm nds 26.00 d8 T1 1 847.6846 MHz -11.21 d8m nds 26.00 d8
T2 1 848.9098 MHz -9.30 dem Q factor 694.2 T2 1 848.9154 MHz -10.89 dém Q factor 688.9
) I e )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG940906-01B

LTE Band 5

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

Date: 1.JUL 2019 23:58:47

Date: 1.JUL 2019 235859

pectrum “’é’ 2
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 db & RBW 100 kHz
jo Att 30d8  SWT 19 ps & VBW 300 kHz Mode Auto FFT jo Att 30de  SWT 18 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o7k max
mi[1] 17.92 dBm)| Mi[1] 15.87 dBm)|
824.56490 MHZ| 826.53100 MHZ]
& . g 26.00 dBj & = 26.00 dB|
o i 2.985000000 MH2| ol e el 3.027000000 MHz|
Qfactor \ 276.2 Q factor 273.1
d 4 d
o 1 ‘\ 0
10 4 \ -10
-20 di -20 di
¥
PV S mata AT e 30 Bk i P a
-40 -40
50 -50
-60 di -60
CF 825.5 MHz 1001 Els SEuﬂ 6.0 MHz CF 825.5 MHz 1001 E(S SEGH 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Funetion | Function Result
M1 1 824.5649 MHz 17.92 dém ndB down 2,985 MH2 M1 1 826.531 MHz 15.87 d8m nde down 3.027 MH2
T1 1 823.9955 MHz -8.17 d8m nds 26.00 d8 T1 1 824.0075 MHz -10.14 dBm nds 26.00 d8
T2 1 826.9805 MHz -8,03 dém Q factor 276.2 T2 1 827.0345 MHz -10.42 dém Q factor 273.1
)i TIIIID o8 )i
L J L L J

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date: 2JUL 2019 00.07:53

Date: 2JUL 2019 00.08:04

G G
v v
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz
jo Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT jo Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7k Max o7k max
m1[1] 17.68 dbm| Mi[1] 15.73 dBm)|
837.11740 MHz| 33120 MHz|
20 20
o P ~A 26.00 dB} 3 26.00 dB|
B U PV s | U PR
o = o T w it 3.027000000 MH2| v . caninms pAit g 3.027000000 MHz|
Qfactor \ 276.6 Q factor 276.0
!
0d 0d \
-10 \ -10 \’\
-20 di 20 di
/ \
g ~ TS S b
3 | -30.deay = =
-40 df -40
50 -50
-60 di -60
CF 836.5 MHz 1001 Els SEull 6.0 MHz CF 836.5 MHz 1001 E(S SEOH 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
837.1174 MHz 17.68 dém ndB down 3.027 MHz 1 835.3312 MHz 15.73 dém ndé down 3.027 MHz
T1 Y 834.9775 MHz -8.14 dBm nds 26.00 d8 T1 1 835.0075 MHz -10.26 dBm nds 26.00 d8
T2 1 838.0045 MHz -8.18 dém Q factor 276.6 T2 1 838.0345 MHz -10.25 dém Q factor 276.0
)i TIIIID o8 )i
L J L L J

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

[%’ pectrum o
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT jo Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
Mi[1] 17.26 dbm| Mi[1] 16.75 dBm)|
M1 84780570 MHZ| . 847.92620 MHzZ|
& o 1B___ . 26.00 dB)| & A ndB 26.00 dB)|
fid NS 3.003000000 MHZ| i I — et 3.027000000 MHz|
/ Q factor \ 282.3) / Q factor 279.9)
L
0 - = g 7 \
10 ?z 10 ;} -
i | R / \
20d : 20d
1 eal i i Vi o
-40 df -40
50 -50
-60 di -60
CF 847.5 MHz 1001 pts SEB" 6.0 MHz CF 847.5 MHz 1001 E(s SEOII 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result
M1 1 847.8057 MHz 17.26 d8m ndé down 3.003 MHz M1 1 847.3262 MHz 16.75 dém nd8 down 3.027 MHz
T1 1 845.9955 MHz -8.64 dBm nds 26.00 d8 T1 1 845.9955 MHz -9.06 d8m nds 26.00 d8
T2 1 848.9985 MHz -9.18 dém Q factor 282.3 T2 1 849.0225 MHz -9.17 dém Q factor 279.9
X I o )4 uinmnn e
L J L L J

Date: 2JUL 2019 00:10:13

Date: 2JUL 2019 00:10.26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG940906-01B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 2JUL 2019 00:29:38

Date: 2JUL 2019 00:29:51

pectrum “’é’ 2
Ref Level 30.00 dém  Offset 10,60 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.60 dB w RBW 100 khz
o At a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
mi[1] 16.51 dBm| Mi[1] 14.37 dBm|
625.30100 MHz| 824.76200 MHZ|
& & ndB 26.00 dBj & " ndB 26.00 dB|
104d i e B P 4.825000000 MHZ i o PN SN O -y SA TP, 4.885000000 MHz|
7 Q factor \ 171.0] / Q factor 168.8}
/
od od ?
7
J
-10 ( -10
20d / 20d
/ . /
N -aq’ & A "\,n A _ n
5 % VYUYW S A
-40
50 -50
60 d -60
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
M1 1 825.301 MHz 16.51 dém ndB down 4,825 MH2 M1 1 824.762 MHz 14.37 dém ndé down 4,885 MH2
T1 1 824.052 MHz -9.19 dBm nds 26.00 d8 T1 1 824.032 MHz -11.44 dBm nd8 26.00 d8
T2 1 828.878 MHz -9.79 dém Q factor 171.0 T2 1 828.918 MHz -11.93 dém Q factor 168.8
( )i ] TIIIID o8 ( ) )

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 2JUL 2019 00:38:44

Date: 2JUL 2019 00:38:56

pectrum [%’ 2
Ref Level 30.00 dém  Offset 10,60 db w RBW 100 khz Ref Level 30.00 Gbm _ Offset 10.60 dB w RBW 100 kHz
o At a0ds SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max @19k Max
m1[1] 15.33 dBm| Mi[1] 13.94 dBm)|
036.51800 MHZ, 837.54900 MHZ|
& nd8 26.00 dB) & n'\@ 26.00 dB)|
i YT N Bt s/ 4.895000000 MH2| i o AL NN BN AR 4.895000000 MH2,
3l Qfactor 171.9) Q factor 171.1
0d / 0d 1
-10 ] -10 \
/ {
20d \ -20d T
.
N LA e \ A N \
Lol o (0 VW i A Ao
-40 df -40
50 -50
60 d -60
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 838.518 MHz 15.33 d8m ndB down 4,895 MH2 1 B837.549 MHz 13.94 dém ndé down 4,895 MH2
T1 1 834.012 MHz -10.50 dBm nds 26,00 d8 T1 1 834.032 MHz -11,91 dam nda 26.00 da
T2 1 838.908 MHz -10.41 dém Q factor 171.3 T2 1 838.928 MHz -12.20 dém Q factor 171.1
)i TIIIID o8 )i
L J L L J

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 2JUL 2019 00.41:05

Date: 2JUL 2019 00.41:17

lm G
v v
Ref Level 30.00 GBm  Offset 10,60 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 10,80 dE w RBW 100 kHz
jo Att 30ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 16.45 dbm| [ETEY] 14.59 dBm
846.42000 MHz| 847.57900 MHz|
& Al 26.00 dB| #o 26.00 dB|
i ~ MY 4.875000000 MHZ2 o Ay AN VM e A A BN A 4.885000000 MHZ|
K Q factor 173.6 Q factor 173.5
od f 0
T4
-10 di ¥ -10d
-20 di ,/ T -20 di /

An I PV e n i A N %
P T A P AW e o A bR ]
-40 di -40 d
-50 di 50 di
60 -60
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result

ML 1 846.42 MHz 16.45 dBm ndB _down 4.875 MHz ML 1 847.579 MHz 14.59 dBm ndé down 4.885 MHz

T1 1 844.082 MHz -9.64 d8m nds 26.00 d8 T1 1 844.042 MHz -11.43 d8m nd8 26.00 d8

T2 1 848,958 MHz -9.77 dem Q factor 173.6 T2 1 848.928 MHz -11.51 dém Q factor 173.5
) I e )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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